
 

www.aquanes.eu 

 

 

 

 

 

 

 

 

 

 

 

Deliverable D3.3 

Design recommendations for 
combining constructed wetlands 
with engineered pre- or post-
treatments. 
Including case studies of 
demonstration sites 



 

 

The AquaNES project has received funding from the European Union’s Horizon 2020 
research and innovation programme under grant agreement no. 689450 

Project 
Title: AquaNES 

Demonstrating synergies in combined natural and engineered 
processes for water treatment systems 

Call identifier:  
Topic:  
Funding scheme: 

H2020-WATER-2015-two-stage;  
WATER-1B-2015 Demonstration/pilot activities  
Innovation Action (IA) 

Start date: 
Duration: 

01.06.2016 
36 months 
[...]
sampling points. .................................................................................................................. 56 

Figure 41 Mean DOC removal with standard deviation (n=5-10) at different HLR in CW. ............... 56 

Figure 42 Total P breakthrough curve over run time in CW1 and CW2. ............................................. 57 

Figure 43 Boxplots of NO3-N concentrations (n=7-24) at different sampling points (left); 
correlation of water temperature and NO3-N reduction in CW1 (representative for both 
CW) (right). ......................................................................................................................... 57 

Figure 44 Boxplots of TSS concentrations (n=8-20) at different sampling points. ........................... 58 

Figure 45 Mean removals with standard deviations (n=8-41) of monitored OMP during 
ozonation calculated with conservative approach regarding LOQ..................................... 58 

Figure 46 Mean removals with standard deviations (n=8-25) of OMP during post-treatment in 
CW calculated with conservative approach regarding LOQ. ............................................... 59 



 

  v 

Figure 47 Breakthrough curve over run time for OXI, MET and BTA in CW2 (left) and BTA 
breakthrough curve over bed volumes (BV) for CW2 and S/BAC filter (right). ................. 59 

Figure 48 Bromate formation at different O3 doses. .......................................................................... 60 

Figure 49 NDMA formation at 4 different days during 1 week (left) and average NDMA 
concentrations (n=3) at different sampling points (right). ................................................ 60 

Figure 50 Concentrations of E. coli (left, n=10-13) and Enterococci (right, n=10-13) at different 
sampling points. .................................................................................................................. 61 

Figure 51 Concentrations of Clostridium perfringens (left, n=9-11) and somatic coliphages (right, 
n=11-13) at different sampling points. ................................................................................ 61 

Figure 52 Mean DOC concentrations in CW influent and effluents with (left) and without (right) 
ozone dosing. ...................................................................................................................... 62 

Figure 53 Median concentrations (n=3) of E. coli, Enterococci, Clostridium perfringens and 
somatic coliphages in CW influent and effluents without ozone dosing. ........................... 62 

Figure 54 CW 2 (left container) with reed (left part) and sedge (right part), CW 1 (right 
container), Sept. 2018. ....................................................................................................... 63 

Figure 55 Process scheme of the pilot reactive media HSSF CW at WWTP Packington, UK. ........... 66 

Figure 56 Evolution of the effluent phosphorus concentration and pH over time. ........................... 68 

Figure 57 Fractionation of the phosphorus present in the effluent of the CW for selected days 
during the trial. .................................................................................................................. 68 

Figure 58 Impact of pH on the effluent phosphorus concentration. .................................................. 69 

Figure 59 Calcium ions release (Effluent concentration – Influent concentration) in the effluent 
of the CW. ........................................................................................................................... 70 

Figure 60 Vanadium release from the steel slag media over time. ...................................................... 71 

Figure 61 Scanning electron imaging of (a) the fresh media and (b) the used media including 
energy dispersive X-ray spectroscopy analysis of the surface material. ............................. 72 

Figure 62 Phosphorus sequential extraction from fresh media unwashed (FU) and washed (FW – 
rinsed with clean water to remove any loose deposits), and used media from four 
locations in the direction of the flow in the middle of the bed, with E1 closer to the inlet 
and E4 closer to the outlet................................................................................................... 73 

Figure 63 Evolution of the effluent P concentration and air temperature over time for the initial 
700 days of operation. ......................................................................................................... 73 

 

  

file://fs.adm.ds.fhnw.ch/Data/rita.hochstrat/Work%20(Server)/_FHNW/Projekte/EU%20FUNDED/AquaNES_0264-2/WP3%20Constructed%20Wetlands/D3.3%20Design%20Recommendations/D3.3_Design%20recommendations.docx#_Toc9707288


 

  vi 

List of tables 
Table 1 Pollutant removal mechanisms in CWs (adapted from Dotro et al., 2017; UN-

HABITAT, 2008) .................................................................................................................. 6 

Table 2 Filter media specifications for a raw wastewater filtration (DWA, 2018) and 1st stage of 
a French system (Dotro et al., 2017). ................................................................................... 8 

Table 3 Maximum design loads for raw wastewater filtration (DWA, 2018) and for the first 
stage of a French VF wetland (Lombard Latune and Molle, 2017) under dry weather 
conditions in temperate zones. Values refer to total filter surface of all parallel cells. ........ 8 

Table 4 Summary of expected removal rates and characteristics of different variants of the 1st 
stage French VF CW in tropical zones (Lombard Latune and Molle, 2017). ....................... 9 

Table 5 Filter media specifications for a secondary A) VF CW with sand and B) a two-stage VF 
system with fine gravel and coarse sand (DWA, 2018). ...................................................... 11 

Table 6 Maximum design loads for VF CW with sand, two-stage VF CW and aerated VF CW 
under dry weather conditions in temperate zones (DWA, 2018). ....................................... 13 

Table 7 Maximum design loads for VF CW with sand, HSSF CW with coarse sand and HSSF 
CW with gravel under dry weather conditions in temperate zones (DWA, 2018). ............. 16 

Table 8 Characteristics of recommended filter material, distribution and collection layers of 
HSSF CWs as polishing step (DWA, 2018). ........................................................................ 17 

Table 9 Median effluent concentration and pathogens removal (in brackets) of different 
tertiary treatments as stand-alone solution (O3, CW, RSF) and cNES (O3 + CW). ............. 19 

Table 10 Design parameters RSF ....................................................................................................... 21 

Table 11 Particle size distribution of filter media for RSF ................................................................. 21 

Table 12 Estimated daily flow [m³/d] of the WWTP Antiparos (May 2017-Nov 2018). .................. 24 

Table 13 Average in- and effluent concentrations and removal rates of the CWs, Antiparos, 2017 
and 2018 (intense sampling campaigns)............................................................................ 26 

Table 14 Average in- and effluent concentrations and removal rates of the WWTP Antiparos, 
2017 and 2018 (monthly samplings). .................................................................................. 27 

Table 15 Average removal rates [-] of the various treatment steps, Antiparos, Aug/Sep/Nov 
2018 (n=15). ....................................................................................................................... 28 

Table 16 Key Takeaways from CW + P-precipitation and chemical disinfection. ............................ 34 

Table 17 Limits set by the Greek Reuse legislation for restricted and unrestricted irrigation. ......... 37 

Table 18 Key Takeaways from CW + TiO2-activated pre-treatment and post-treatment by UF. ..... 43 

Table 19 Characteristics of the effluent of the Rheinbach WWTP (without RSF). ........................... 44 

Table 20 Average removal of TCPP, HHCB, DCF, STL, BTA, MET with different filtration rates 
(0.01 L/s/m² and 0.03 L/s/m²) in the conventional RSF and the RSF with GAC (n=4). .. 51 

Table 21 Key Takeaways from dual use RSFplus. ................................................................................ 54 

Table 22 Daily specific COD and TSS loading rates of the CWs in Schönerlinde at different daily 
HLR. ................................................................................................................................... 64 

Table 23 Key Takeaways from Ozonation + CW combination show case. ......................................... 65 



 

  vii 

Table 24 Composition of the BOF steel slag media........................................................................... 66 

Table 25 Key Takeaways from pilot reactive media CW for P-removal with BOF steel slag. ............ 74 

 

 

List of abbreviations 
A Anthracite  

AC Active Carbon 

ACE Acesulfame 

AquaNES Demonstrating synergies in combined natural and engineered processes for water 
treatment systems 

ATS Amidotrizoate 

BAC Biologically activated carbon 

BEZ Bezafibrate 

BOD5 Biochemical oxygen demand 

BOF Blast oxygen furnace 

BTA Benzotriazole/ 1H Benzotriazole 

BV Bed Volume(s) 

BWD Bathing water directive 

CAN Candesartan 

CBZ Carbamazepine 

CFU Colony forming unit 

CLA Clarithromycin 

cNES Combined natural and engineered treatment system 

COD Chemical oxygen demand 

CSO Combined sewer overflow 

CW Constructed wetland 

D Deliverable 

DCF Diclofenac 

DOC Dissolved organic carbon 

DSS Decision support system 

DWA German Association for Water, Wastewater and Waste 

EBCT Empty bed contact time 

EU European Union 



 

  viii 

FAA  Formylaminoantipyrine  

FWS Free Water Surface 

GAB Gabapentin 

GAB-LA Gabapentin lactam 

GAC Granular activated carbon 

HHCB Galaxolide 

HLR Hydraulic loading rate 

HRT Hydraulic retention time 

HSSF Horizontal subsurface flow 

IOP  Iopamidol 

Kf Saturated water conductivity 

LOD Limit of detection 

LOQ Limit of quantification 

MEC Mecoprop 

MEF Metformin 

MET Metoprolol 

MPN Most probable number 

N Nitrogen 

NDMA N-Nitrosodimethylamine 

NTU Nephelometric Turbidity Units 

OLM Olmesartan 

OM Organic Matter  

OMP Organic Micropollutants 

OXI Oxipurinol 

P Phosphorus 

PAC18 Poly-aluminum chloride 18 % 

PE Population Equivalents 

PFOS Perfluorooctanesulfonic acid 

POC Particulate organic carbon 

PRI Primidone 

RSF Retention soil filter 

S Sand 

SF Surface flow 

SMX Sulfomethoxazole 

SSF Subsurface flow 



 

  ix 

STL Sotalol 

tBV Treated bed volume(s) 

TCPP Tris-(chloroisopropyl)-phosphate 

TER Tertbutryn 

TKN Total Kjedahl Nitrogen 

TN Total nitrogen 

TOC Total organic carbon 

TP Total phosphor 

TSS Total suspended solids 

UF Ultrafiltration 

UV Ultraviolet 

UVA Ultraviolet absorption 

UVA254 Ultraviolet absorption at 254 nm 

ΔUVA254 Ultraviolet absorption at 245 nm elimination 

VAL Valsartan 

VALA  Valsartan acid 

VF Vertical flow 

WFD Water framework directive 

WHO World Health Organisation 

WP Work package 

WWTP Wastewater treatment plant 

 



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments x 

Executive Summary 
This design recommendation is a product of WP3 of the EU funded AquaNES project that demon-
strates the combination of constructed wetlands (CW) and other natural treatment systems with 
different technical post- or pre-treatment options such as activated sludge systems, ozonation or 
disinfection in pilot and full scale sizes in different European climates (UK, Germany, Greece).  

In this document, the design data and results from five AquaNES demo sites of WP3 are summarised 
and combined with existing guidelines for CWs.  

CWs are implemented as primary, secondary or tertiary treatment of wastewater and combined sew-
age overflow. The first part discusses CWs as part of combined systems and outlines possible combi-
nations with engineered pre- and post-treatments. The different implementations of CWs as prima-
ry, secondary or tertiary treatment as well as the dual CSO plus tertiary treatment use are highlight-
ed. Important design parameters, in particular the German set of rules DWA A-262 (2017) for di-
mensioning, construction and operation of planted filters for municipal wastewater treatment, are 
summarised and combined with the results gained from the demo sites and experiences by the au-
thors.  

The second part presents the five AquaNES demo sites in Greece, Germany and the UK, their differ-
ent fields of application, design and operational data as well as monitoring results. The two Greek 
sites, Antiparos and Thirasia wastewater treatment plants (WWTP), are both located on touristic 
influenced islands in the Aegean See. The main focus of the solution in Antiparos (AquaNES 
site 10b) was to create a robust, near-natural secondary treatment system that copes with the fluctu-
ating hydraulic and pollution load and meets the Greek standard for reuse by restricted irrigation. 
During the AquaNES project this treatment plant was subject to further optimization. 

On the Greek island Thirasia (AquaNES site 10a) a multiple treatment system has been built for 
demonstrating the combination of a horizontal subsurface flow (HSSF) CW with TiO2-activated pre-
treatment and subsequent ultrafiltration and chlorination for water reuse. Other than planned the 
wetland was performing as surface/subsurface flow system with the main function of ammonium 
removal. Nevertheless, TN concentration in the WWTP effluent was the only parameter exceeding 
the Greek limits for reuse (45 mg/L). Testing the photo-catalysis unit with various TiO2 dosages and 
without any chemical dosing but only aeration revealed that the TiO2 had no additional treatment 
effect. Thus, the combination of activated sludge treatment (aeration plus sedimentation) and the 
CW would be the most economical solution for this treatment plant. 

On the demo site 11 Rheinbach, Germany, the flexible treatment of combined sewer overflow (CSO) 
plus secondary effluent polishing during dry weather was demonstrated by three pilot scale retention 
soil filters (RSF). RSF has proven to be the most efficient and economic technology for CSO treat-
ment because it integrates storage capacity at low additional cost. The flexible use of this natural 
treatment system for regular post treatment of secondary effluent during dry weather plus periodical 
flooding with untreated combined sewage overflow increases the economic value many fold. The 
long term study (> 3.5 years) on OMP removal showed varying performance depending on the na-
ture of the OMPs. Particularly the addition of granular activated carbon (GAC) within the filter in-
creased DOC and OMP reduction. In the effluent of the pilot-RSF with GAC only few OMPs were 
detected above limit of quantification (LOQ); whereas the removal of OMPs in the pilot-RSF without 
GAC varies from 0-80 %. Beside adsorption biological degradation was detected to be a major path-
way for degradation of OMPs. Furthermore, pathogens removal (E. coli and Coliforms) was efficient 



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments xi 

with 1-2 log-units. These positive results have led to the construction of a full scale combination for 
dual CSO plus tertiary treatment use for 27,000 PE called RSFplus. 

At the WWTP Schönerlinde (AquaNES site 12), north of Berlin, Germany, two pilot vertical flow (VF) 
CWs combined with preceding ozonation were tested for removal of organic micropollutants (OMPs) 
and pathogens in municipal secondary effluent. Results from the trial at Schönerlinde, show that 
ozonation and CW treatment is a suitable combination to remove organic and microbial contamina-
tion. Synergy of the process combination could be clearly shown for removal of organic matter, com-
paring ozone and subsequent CW treatment (DOC removal of 21-22 %) with CW as a stand-alone 
solution (DOC removal of 4-9 %). OMPs were mainly reduced by the ozonation step; whereas the 
CWs fulfill a primary function of the post-treatment: the removal of biodegradable organic transfor-
mation products formed by ozonation. Also disinfection was improved by CW post-treatment. After 
~2 log-units reduction of E. coli and Enterococci during ozonation they further decreased below LOQ 
in CW treatment. C. perfringens and somatic coliphages were insufficiently inactivated by ozone. 
CW post-treatment effectively retained both parameters and hence, compensated the short-comings 
of the ozone treatment. The process combination of ozone and CW works for a wider range of micro-
organisms and therefore provides higher disinfection safety. Both filter media (CW1: sand; CW2: 
lava gravel/biochar) were effective for this purpose.  

The AquaNES site 13 in Packington (UK) demonstrated a steel slag reactive media CW following 
conventional biological treatment for the removal of phosphorus (P) from municipal wastewater. 
This long term demonstration scale trial of a reactive media CW has first confirmed the potential of 
the technology for the removal of P to low levels as a single step for small WWTPs. However, a num-
ber of limitations highlighted by the trial mean that the technology is not yet ready for full scale ap-
plication. In praxis the high effluent pH and more importantly the release of vanadium and the rela-
tively short life span (circa 1 year) of the media to maintain low P effluent concentrations (< 2 mg/L) 
are critical bottlenecks towards implementation in technical scale. The use of steel slag for water 
treatment in praxis is therefore not recommended. 

This deliverable is directly linked to deliverable 3.1 - Combining constructed wetlands and engi-
neered treatment for water reuse and deliverable 3.2 - Combining constructed wetlands and engi-
neered treatment for surface water protection.  

 



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 1 

1 Introduction 
At the beginning of the technical development of water purification in general and wastewater treat-
ment in particular, there were natural treatment processes only. This means the so-called self-
cleaning capabilities of nature have always been used. These include facultative ponds, soil infiltra-
tion with agricultural utilisation, bank filtration or slow sand filtration in river water treatment.  

With industrialisation and increasing urbanisation, water purification became more complex due to 
hygienic and environmental quality targets. As a result, however, the technical development of 
wastewater treatment processes also made enormous progress. In the industrialised countries, natu-
ral processes were partly forgotten.  

In the 1980s Germany and France began to develop vegetated soil filters for wastewater treatment. 
These are also known as reed bed filters, constructed wetlands (CW), or treatment wetlands and ini-
tially only had a niche existence in treatment technologies. In the meantime, natural treatment has 
developed and become mainstream in some areas and countries. This applies in particular to the so-
called French system, which is used widely in France for the treatment of wastewater from combined 
and separated sewers for settlements under 2,000 inhabitants and often replaces larger lagoons. The 
largest such constructed wetland is located in Orhei, Moldova. The installed capacity is 20,000 PE. 

With increasing experience and technical development of natural treatment systems these have also 
been optimised for special applications. That includes the treatment of industrial wastewater, com-
bined sewer overflows, stormwater runoff, landfill leachate and agricultural drainage. Each technol-
ogy has its own advantages but also its own limits. In wastewater treatment, it is common to com-
[...]
A retention soil filter (RSF) is a specially improved VF wetland with increased hydraulic retention 
capacity (Figure 6). The filter media is designed to react with soft rain water in order to increase pH 
buffer capacity. This will ensure near neutral pH-values along the nitrification process and it will 
prevent resolving heavy metals which may be part of stormwater runoff. 

 

Figure 6 Principle structure of a retention soil filter (MKULNV [modified], 2015). 

As in any other VF system a secondary layer is built on top of the filter. This layer contributes to the 
treatment process. However organic, hydraulic and particle loads are limited to the system specifica-
tion. Organic load and particle load is strongly related to each other, so that TSS load may be used as 
critical design parameter. In principal the overall loading limits of secondary treatment wetlands 
should be respected. To control the hydraulic load the percolation rate is limited by a throttle in the 
outlet. The excess CSO volume is stored in an additional retention tank with an overflow into the 
receiving waters. 

Phragmites australis is suggested as best operating plant. Its contribution is structuring the sedi-
ment layer on the filter surface and keeping a minimum hydraulic capacity. After some years of 
growth this plant is able to displace any other vegetation.  

The retention area on top of the filter may also function as temporary horizontal surface flow wet-
land at very high loading. For this purpose an overflow weir has to be designed on the distant site of 
the inlet section or water distribution channels respectively. The dense vegetation increases settling 
effects compared to sedimentation tanks. 

Wetlands receiving stormwater or CSO need to be designed by making use of modeling software in 
order to calculate dynamic loading rates considering wetland area, throttle flow and retention levels. 



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 21 

Table 10 Design parameters RSF 
Based on  DWA-A 178 (2017) and MKULNV (2015); EBCT = empty bed contact time 

Design parameter  Sewerage system 
 Combined sewer Separate sewer 
Max. filter velocity 
Percolation rate VF [L/m2/s] 

0.03 0.04 

Max. VF [m/h] 0.11 0.14 
EBCT [h] 6.4 – 9.1 5.0 – 7.1 
Staple height [m/a] 30 40 
Suspended solids load [kg/m2/a] < 7 < 7 

Empty bed contact time EBCT = hfilter sand/ VF, this means min. height of the filtration layer: 0.7 – 
1.0 m. Locally available material (0 - 2 mm) is preferable if the following parameters can be met: 

Table 11 Particle size distribution of filter media for RSF 
Based on DWA-A 178 (2017) and MKULNV (2015) 

Grain fraction  Recommendation 
 mm Weight by weight [%] 
Clay / silt <0.06 0 
Fine sand 0.06 – 0.20 15 
Middle sand 0.20 – 0.60 70 
Coarse sand 0.60 – 2.00 15 
Fine gravel > 2.0 0 

Of course any filter media for water treatment should be free of heavy metals (Pb, Zn, Ni, Cu, Cd, 
Co), metalloid (As) and nutrients (P). CaCO3 is added by 20 % for pH-value stabilization. 

An applet to assist the design, dimensioning and assessment of RSF has been developed in the pro-
ject and is available in the AquaNES DSS: http://dss.aquanes.eu/Default.aspx?t=1749&RSF=0 

“RSFplus” for flexible use  

In order to achieve added value the Erftverband, a utility which is operating more than 20 RSF, has 
tested and demonstrated a new application at the AquaNES demo site in Rheinbach, Germany (see 
chapter 4.3 where detailed information is given). Plus - stands for additional use compared to single 
CSO treatment. During dry weather periods secondary treated wastewater from the standard treat-
ment plant is polished. The main purpose then is OMP removal. According to piloting by 
Erftverband this is best achieved by integrating a GAC layer to the standard filter layout of a typical 
RSF. 

The following specifications for the additional filter media have to be checked:  

– Abrasion coefficient - proof that clogging is no problem in the long term, 
– Hydraulic conductivity - percolation rate kf >10-3 m/s, 
– Verification of particle size grading curve – 0.5 to 4.0 mm, 
– Specific pore surface - min 950 m²/g, 
– Loading value - min 900 mg/g, 
– Hardness - min 95 %, 
– Adsorption capacity (validated by lab analysis with GAC under consideration). 

http://dss.aquanes.eu/Default.aspx?t=1749&RSF


 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 22 

3.5.1 cNES – dual CSO and tertiary treatment wetlands – recommendation 

Engineered 
Treatment Step 

Requirement 

Combined 
sewage overflow 
retention and 
pre-
sedimentation 
tank 

– A typical constellation is a retention tank with overflow after sedimentation.  
– In case of existing treatment sites the effluent quantity and quality shall be investi-

gated and used for long term modelling of wetland loading rates (e.g. 30 years or 
longer). 

– Sedimentation of combined sewage will reduce the organic load and TSS load to 
the wetland. 

– The modelled annual suspended solid loading rate per filter area has to be limited 
to 7 kg/m²/a. This means either larger filter surface area or a larger settling tank if 
the loading rate is exceeded. 

– For CSO treatment the filter size must also be adapted to the maximum allowable 
water flow to the receiving water. This value (x L/s) influences the chosen filter 
size/ retention volume and throttle flow. 

RSF for dry 
weather effluent 

– A wetland for tertiary treatment can accept much higher daily hydraulic loads be-
cause of low particle and BOD5 concentrations. This could be shown at AquaNES 
demo site in Schönerlinde where up to 1 m/d HLR was acceptable while suspend-
ed solids and BOD5 was very low. 

– If activated carbon is added for additional OMP removal this filtration layer should 
be placed near the bottom in order to prevent early saturation because of binding 
other organics (COD). In addition, the top layer can be enriched with 10 % GAC. 
This relieves the load on the lower GAC layer. The upper layer is accessible so 
that GAC can be added if required. 

– In case of a flexible use with alternated loading of CSO the accumulation of sludge 
on the filter surface has to be taken into account though. This means that the de-
sign conditions (loading rates) of a regular retention soil filter have first priority.  

– As for all VF wetlands with sludge accumulation an operation cycle of 1 part opera-
tion and 2 parts of rest period has shown to be useful (e.g. 1 d / 2 d respectively, 
see French system). 

– By modelling dry weather conditions and overflow events for long periods the op-
timum wetland and CSO pre-treatment size can be found by iteration process. 

Pumping station 
and water 
distribution 

– Sizing of pumps and pipes is crucial for achieving the desired hydraulic treatment 
efficiency if stormwater and CSO is involved. This is part of modelling. 

– Practically water distribution on the wetland systems must be able to manage high 
loading rates during storm events and small amounts during daily feeding.  

– Separate feeding systems for both purposes can be useful. 

  



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 23 

4 Case studies of combined systems 
The intention of this chapter is to demonstrate implemented solutions including operational results. 
Lessons learned in positive and negative aspects may improve the understanding and help to develop 
optimised and adapted combinations of engineered and natural treatment systems. 

4.1 Treatment wetland with P-precipitation and chemical disinfection 

The main focus of this solution was to create a robust, near-natural secondary 
treatment system that would result in a good reduction of the general parameters. 
Primary treatment comprised screening, settling and precipitation. At the end of the 
line a standard chlorination step was added to ensure hygienic quality for water re-
use, meeting the Greek standards.  

4.1.1 Treatment concept 

The treatment site is located on the natural slope on the island’s coast allowing gravity flow for the 
main treatment process (Figure 7). The treatment plant typically also accepts sewage trucks serving 
for sanitation of houses which are not connected to the central sewer system. 

 
Figure 7 Overview of the WWTP in Antiparos. 

The total design treatment capacity of the WWTP amounts to 480 m3/d, including wastewater from 
septic tanks delivered by trucks. The effluent is used for the irrigation of public spaces in the proxim-
ity of the WWTP (1.2 ha inside the WWTP and 10 ha nearby the WWTP).  

As CWs adapt well to varying hydraulic and pollution loads, this natural technology is considered 
appropriate also for touristic islands. At Antiparos there are 1,211 permanent inhabitants (2011) plus 



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 24 

1,000 seasonal residents and tourists (2012). The number of tourists visiting the island has highly 
increased since then.  

The mechanical pre-treatment consists of a compact 6 mm screening machine (HUBER Complete 
Plant ROTAMAT® Ro5; see Figure 8) including an aerated grit chamber followed by an equalization 
tank (160 m3) and two parallel Imhoff tanks with a settling volume of 70 m³ each.  

 
Figure 8 HUBER compact fine screen with grit removal and sand trap (Huber.de, 2019). 

Phosphorus is removed in the pre-treatment by flocculation with poly-aluminum chloride 18 % 
(PAC18). In order to adapt to the touristic season, the pre-treatment capacity is increased by double 
dose of PAC18 from June to August (6 L/d) compared to the lower season from September to May 
(3 L/d). 

The following two stage VF wetland system is the main biological treatment step. The first stage 
comprises four parallel treatment cells with a filter surface of 460 m² each. The second stage consists 
of two parallel cells with a size of 750 m² each. The wetlands discharge to a stabilization pond with a 
surface area of 2,100 m² and a water depth of 1.3 m, so the volume accounts for 2,730 m³. Minimum 
HRT in the stabilization pond is 4 d, maximum HRT during low season is ~40 d.  

Finally the effluent passes an ordinary chlorination/de-chlorination step. Chlorine (NaOCl) is added 
to the effluent which enters a meandering canal. An extended contact time is provided in this way. 

Table 12 Estimated daily flow [m³/d] of the WWTP Antiparos (May 2017-Nov 2018). 

Month / Year Estimated daily 
flow [m³/d] 

May – Sep 2017 350 - 550 
Oct 2017 – Apr 2018 70 - 150 
May – Jul 2018 350 - 550 
Aug 2018 ~ 600 
Sep 2018 ~ 380 
Oct 2018 ~ 150 
Nov 2018 ~ 70 



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 25 

 

The dosing rate varied according to the season: 80 L/d during summer (Jul-Sep); 65 L/d from Mar-
Jun and Oct-Nov; 50 L/d from Dec-Feb. Afterwards de-chlorination occurs with Na2S2O5 at the same 
dose as chlorine. 

Table 12 presents estimates of the expected daily sewage derived from population equivalents (PE) 
living on the island for the monitoring periods May 2017 to November 2018. 

 
Figure 9 Flow scheme of WWTP in Antiparos with sampling points. 

4.1.2 Operation results 

Monthly water quality analyses of the in- and effluent were conducted. In summer (Aug 2017; 
Aug/Sep 2018) and low season (Nov 2018), intense sampling campaigns took place for 7-8 days. 
During these campaigns, samples were taken at each treatment step as shown in Figure 9. Both the 
samples of the monthly sampling and the one of the sampling campaigns were analysed in Athens. 
Additionally, in Oct/Nov 2018 samples were taken by AKUT and analysed on site. The data from the 
monthly sampling, from the intense sampling campaigns as well as from the on site analyses are 
presented in the following. 

Actual flow rates during monitoring period were not available. The flow meter at the WWTP outlet 
was not in use. The control system had been partly damaged by electrical surge. For evaluation of the 
treatment performance estimations derived from number of inhabitants were used (see Table 12).  

During winter 2017/18 the wetland was partly under reconstruction (see 4.1.2.1) 



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 26 

4.1.2.1 Filter material exchange, planting and system optimization 

In 2017 clogging of the vertical flow wetlands was obvious. Wastewater infiltration stopped and filter 
overflow occurred. An investigation led to the conclusion that either the chosen filter media was too 
fine or the areal loading rate was too high for this kind of filter media. Due to ponding on the filter 
surface odour emission became an issue. 

For these reasons it was decided to remove the top clogging layers. From February to April 2018 the 
accumulated sludge, plants and the fine layer (0-25 cm from top) were removed and the original 
vegetation (Arunda donax) was substituted by Phragmites australis.  

Treatment performance was not affected negatively by removing the fine layer as the comparison of 
the two years 2017 and 2018 shows (see Table 13, Table 14).  

Due to the filter material exchange hydraulic treatment capacity was increased. The total amount of 
sewage could be treated without ponding on the filters or without need for bypassing. Any odours 
from the wetlands which was noticed before were completely avoided by this measure. While the TSS 
concentration in WWTP effluent showed an exceedance of the Greek reuse limit for restricted irriga-
tion in 2017, the limit was met in all samples after reconstruction (seeTable 14, Table 17). 

In August 2017, the results of the intense sampling campaign revealed that the dosing amount of 
chlorine used for disinfection was insufficient with average effluent concentrations for E. coli 
>103 cfu/100 mL (see D3.1). After adjustmen in 2018, disinfection was efficient with mean effluent 
concentrations for E. coli of 0 cfu/100 mL. 

Performance comparison 2017 vs. 2018 (before and after the filter modification) 

Two data sets for comparison of the years were used A) intense sampling campaigns (Table 13) and 
B) monthly sample taking (Table 14).  

Table 13 Average in- and effluent concentrations and removal rates of the CWs, Antiparos, 2017 and 2018 
(intense sampling campaigns). 
Aug 2017 (n=8); Aug/Sep 2018 (n=8); effluent Imhoff tank equals to inflow CW Stage I. 

 Imhoff tank CW Stage II Removal rate [-] 
 Aug 

2017 
Aug/ Sep 

2018 
Aug 
2017 

Aug/ Sep 
2018 

Aug 2017 Aug/ Sep 
2018 

COD (mg/L) 558 391 64 54 0.89 0.86 
BOD5 (mg/L) 224 174 27 23 0.88 0.87 
TSS (mg/L) 48 111 29 24 0.40 0.78 
TN (mg/L) 43 32 15 10 0.65 0.69 

Kjeldahl N (mg/L) 41 30 7 6 0.83 0.79 
TP (mg/L) 6 5 4 3 0.40 0.39 

E. coli (cfu/100mL) 
(median) 

7.1E+05 1.2E+06 6.0E+03 2,9E+03 2.1  
log-units 

2.6  
log-units 

Coliforms (cfu/100mL) 
(median) 

9.0E+05 1.1E+06 8.6E+03 3,9E+03 2.0  
log-units 

2.5  
log-units 

 

  



 

D3.3: Design recommendations for combining CW with engineered pre- or post-treatments 27 

Table 14 Average in- and effluent concentrations and removal rates of the WWTP Antiparos, 2017 and 2018 
(monthly samplings). 
2017 (equals to Jan 2017 – Jan 2018; n=11) and 2018 (equals to May 2018 – Jan 2019; n=9). 

 Inflow Effluent Removal rates [-] 
 2017 2018 2017 2018 2017 2018 
COD (mg/L) 686 665 62 52 0.90 0.90 
BOD5 (mg/L) 285 280 19 16 0.92 0.93 
TSS (mg/L) 224 237 37 14 0.81 0.90 
TN (mg/L) 84 98 22 14 0.72 0.74 
Kjeldahl N (mg/L) 83 97 5 2 0.94 0.98 
TP (mg/L) 7.1 8.0 0.5 0.2 0.92 0.98 
E. coli (cfu/100mL) 
(median) 

3.5E+05 6.4E+06 < LOD < LOD 4.9  
log-units 

6.1  
log-units 

Coliforms (cfu/100mL) 
(median) 

8.0E+05 5.0E+06 < LOD < LOD 5.0  
log-units 

7.0  
log-units 

Removal of organic bulk parameters and nutrients was not influenced by the removal of the top fine 
filter layer of stage I. In 2018, the limits set by the Greek Reuse Legislation for restricted irrigation 